I-SHEET PART NUMBER: INST-00318
PART NUMBER: HPNO570CC-TX/SS
PRODUCT: PODIUM HOOP STEP
APPLICATION: 05-21 FRONTIER CC

aTRUCK HEROZ=

company

nzfah'com nfaninclfJtis)
HARDWARE DESCRIPTION Qry.
M8 zinc flanged nut 12
M10X25mm carriage bolt 12
M10 hex nut 12
PARTS INCLUDED Qrty
Driver side step 1
Passenger side step 1
Mounting Bracket 6

Step 1. Identify driver side step.

ﬂm&w SARAAR ﬁ&wyy wmm&
NN\ TS 7774 W ELD 7747

2444 e NS
NS F22007

4424 nge NN\
SYWNS\S 222008

DRIVER

12302 Shiloh Church Rd. Houston TX 77066 Phone (281) 880-6322 - Fax (281) 880-6325



Step 2: Install the (x6) mounting brackets to each attachment point on the main tube using
the supplied M10x25 carriage bolts, M10 hex nuts and leave loose for now.

**** NOTE: The brackets will attach to the backside of the mounting flange with the
threaded end of the carriage bolt facing towards the REAR of the step. ***

REAR

D000 WY
WSy |

|.-

r

N

FRONT

JD0ID W
Wy

l'

A NOTE: The bends on mounting A
brackets will point towards the
rear of the vehicle when mounted.




I-SHEET PART NUMBER: INST-00318
PART NUMBER: HPNO570CC-TX/SS
PRODUCT: PODIUM HOOP STEP
APPLICATION: 05-21 FRONTIER CC

aTRUCK HEROZ=

company

nzfahlcom nfabincl f [t

Step 3. Remove OE boards if equipped and discard. Locate the mounting studs located
underneath the body of the vehicle. Clean any dirt and debris from the studs and surface.

Step 4. Carefully place step into position on OE mounting studs.
Step 5. Start the supplied M8 flanged nuts (x6) and hand tighten.

12302 Shiloh Church Rd. Houston TX 77066 Phone (281) 880-6322 - Fax (281) 880-6325



Step 6. Begin tightening nuts in an alternating pattern. NOTE: Over tightening could strip or
break studs. Tighten to 20 (ft/Ibs) torque to secure to vehicle.

i
.
g

Step 7. After finial adjustment, tighten all three brackets at the main tube.

Step 8. Repeat steps 3-7 for passenger side install.




